
THE CORPORATION OF THE TOWNSHIP OF WELLINGTON NORTH 
AGENDA OF REGULAR COUNCIL MEETING – OCTOBER 7, 2024 AT 2:00 P.M. 

CLOSED SESSION PRIOR TO OPEN SESSION AT 1:30 P.M. 
MUNICIPAL OFFICE COUNCIL CHAMBERS, KENILWORTH 

HYBRID MEETING - IN PERSON AND VIA WEB CONFERENCING 
 

HOW TO JOIN 
Join from a PC, Mac, iPad, iPhone or Android device: 
Please click this URL to join.  https://us02web.zoom.us/j/84075985771  
Or join by phone: 
Canada: 855 703 8985 (Toll Free) or 1 647 374 4685 (long distance charges may apply) 
Webinar ID: 840 7598 5771 
 

 PAGE # 

CALLING TO ORDER  
  

ADOPTION OF THE AGENDA  
Recommendation: 
THAT the Agenda for the October 7, 2024 Regular Meeting of Council be 
accepted and passed. 
[...]
are the mostly readily biodegradable organics in waste if they are landfilled. As a result, the leachate treatment 
process should be designed to treat more biologically refractory constituents than for leachate from sites that have 
historically received waste with a higher organics percentage. 

4. Nitrate – N: The required level of removal for nitrate-N needs to consider the conversion of ammonia and TKN to 
nitrate during the nitrification process. Based on the estimated leachate characteristics and the tentative treatment 
objectives, more than 95% removal would be required. At this level of remove, post nitrification with a sufficient 
external carbon source will be required through the denitrification process, regardless of whether pre-nitrification is 
employed or not. 

5. pH: The predicted leachate pH of 8.58 is out of the optimal pH range for both nitrification and denitrification, which 
is near or less than pH 8. Particular to nitrification, the reaction rate reduces rapidly when the pH is >8. This, 
coupled with the requirement for nearly complete nitrification, suggests that pH adjustment (reduction) may be 
necessary. However, higher pH may provide opportunity to more-economically deal with the impacts of high 
hardness, along with heavy metals, anticipated in the leachate through chemical oxidation and precipitation, if 
they precede pH adjustment. 

6. Total Boron: Biological treatment is generally not considered feasible for boron removal. Given the estimated 
total boron in the leachate at 7.41 mg/L, and a needed removal efficiency of more than 97% to reduce it to less 
than 0.2 mg/L, an additional treatment process, such as carbon adsorption, is likely required. 

7. TKN: Once the treatment objectives for ammonia and nitrate are met, TKN in the effluent will be under control, 
and would not cause any regulatory concerns. However, TKN conversion to nitrate during the nitrification process 
must be accounted for in the design of the denitrification process. 

8. Alkalinity: The anticipated alkalinity of 3,730 mg/L is more than sufficient to support complete nitrification, based 
on the theoretical alkalinity demand at 7.4 mg/L alkalinity as CaCO3 per 1 mg/L ammonia-N to be nitrified. This 
indicates there would be no advantage to implementing pre-denitrification in the process for alkalinity recovery 
purposes. 

9. Hardness: Not normally regulated, high hardness is a common issue for leachate treatment, as it causes 
operation and maintenance issues because of mineral scaling. This problem is exacerbated when fine bubble 
diffusers are employed for aeration in a biological treatment process. If not controlled, a Membrane Bioreactor 
(MBR) process is particularly vulnerable to high hardness, as the membrane flux will be rapidly reduced if the 
scale is formed on the membrane surface. Scale control is therefore key to successfully operating a MBR plant. 
Scale formation is also a concern for Moving Bed Biofilm Reactor (MBBR) process because scaling on the 
surface of biofilm media reduces the media’s capability to support microbial growth. 

10. Iron: Normally not a concern after biological treatment. Iron in the influent would need to be reduced to less than 
0.5 mg/L, compared to the estimated 51.3 mg/L (> 99% removal) in the leachate, to prevent its precipitation on 
the surface of membrane if MBR process is employed. This would be accomplished through a chemical oxidation 
process. 

11. Temperature: Not regulated for leachate treatment, the leachate temperature impacts design and sizing of a 
biological treatment system profoundly, especially if the process involves the requirement for high level 
nitrification. Biological reaction rates are faster at the higher temperature withing proper ranges, but slow done 
when the temperature decreases. Previous research has demonstrated that the reaction rate for nitrification at 
10°C is only 20% to 25% of that at 25°C. Selecting a proper design temperature is crucial to ensure regulatory 
compliance for the system’s effluent. Seasonal temperature variations, with seasonal precipitation recharge rate, 
should be considered in the design. It is noted that some treatment technologies, such as the MBBR process, are 
more capable of withstanding low temperature impacts and sustaining more stable and efficient nitrification during 
winter months, attributed to the biofilm growing on the media surface.  

12. Phosphorus: Phosphorus is an essential nutrient required for any biological activities. Not a concern in the 
effluent from leachate treatment, it is normally present at concentrations too low to sustain biological treatment 
processes and must be amended with chemical additions. 

3.1.4 Preliminary Treatment Process Configuration 
Based on the aforementioned considerations, a preliminary treatment process was developed for the on-site RWF Phase II 
leachate treatment system, as illustrated in Drawing 1. 

013



 8/25 

 

Drawing 1: Preliminary Treatment Process Schematics 

At this point, MBBR technology would be recommended to serve as the cornerstone of the treatment process, mainly 
performing BOD reduction, and nitrification and denitrification functions. Partial removal of heavy metals and boron etc., are 
also expected to occur. Compared to other biological processes that have been employed for leachate treatment 
applications, such as conventional activated sludge (CAS), Sequential Batch Reactor (SBR), and Membrane Bioreactor 
(MBR), MBBR technology has demonstrated its advantages for the following: 

▪ Stability and flexibility against changing leachate characteristics and operating conditions. 
▪ Capability for effective nitrification-denitrification at low temperatures during the winter, which would enable the potential 

for some out-door installation and treatment processes and minimize the need for building structures. 
▪ Resistance to presence of toxic substances in the leachate, which is crucial to ensure the required high level of ammonia 

removal. 
▪ Easy operation because the sludge bulking issues are eliminated, and Sludge Residence Time (SRT) does not need to 

be calculated and controlled. 
▪ Less maintenance due to the simplified process, without the need for sludge recycle pumping to maintain proper 

biomass inventory in the bioreactors.  
▪ Higher capability to breakdown biologically refractory compounds that would become more prevalent in the leachate as 

the landfill ages, such as humic acids and fulvic acids. This efficiency is due to more diversified microbial communities 
in the biofilm, and longer biomass resident time that is de-coupled from the hydraulic loading of the treatment system. 

 
Considering the anticipated leachate characteristics for the RWF Phase II development, it is recommended that any MBBR 
reactor be configured in three sequential stages. Each stage from Stage 1 to Stage 3, would be optimized for organic 
degradation (BOD reduction), nitrification, and denitrification, respectively. Phosphate will be supplied for the nutrient 
requirement for biological activity. An external carbon source (illustrated as methanol) will also be supplied at the last stage 
of the MBBR, to meet the denitrification requirement. The separation of biomass from biologically treated leachate will occur 
in the Dissolved Air Floatation (DAF) unit, where the nitrogen gas produced from denitrification is also stripped off. Polymer 
addition for better DAF performance would be employed. It is anticipated that the separated biomass can be disposed 
on-site in the landfill. 

To ensure the treatment objectives are met, it is proposed that the treated leachate be polished with a granular activated 
carbon (GAC) filtration system operated in lead and lag mode. This is particularly important to deal with boron, which would 
require >97.3% removal and is not likely to be removed effectively by other treatment steps in this process.  

014



 9/25 

To address the long-term scaling issues caused by high hardness in the leachate, and the potential corrosive and toxic 
sulfide formed as the landfill ages, the first step of the treatment before the biological process is leachate oxidation by 
aeration at an elevated pH. Caustic addition will be used to bring the leachate pH from 8.58 to at least 9 pH units. This step 
will also remove most of the iron in the leachate, as well as some other heavy metals. The resulting chemical sludge formed 
during this process will be separated from the leachate through a high-rate clarifier with coagulant (illustrated as PACL) and 
polymer addition and will be re-disposed in the landfill on-site in an inert form.  

After the clarifier but before the biological process, the pH of the leachate would be adjusted down to be optimized for 
nitrification at 7.5, and this would be achieved in a neutralization unit upstream of the MBBR system, with addition of acid 
(illustrated as H2SO4). 

3.1.5 Major Process Equipment and Treatment Facilities 
Preliminary sizing of all major process equipment and treatment facilities has been completed based on the process 
calculation and the proposed treatment process. These are tabulated in Table 3 and Table 4, respectively. 

Table 3: Major Process Equipment List for On-site Treatment 

      

Quantity Capacity 
Each 

Volume 
Each 

Description 

1  Feed Pump  2  5 m3/h 
  

 
VFD Equipped; One Duty One Standby 
  

2  Oxidation Tank 
  

1  
 

10 m3 Pneumatic Mixing; PE Construction  

3 
  

Gravity Settler 
  

1 
  

5 m3/h 
   

With Flocculator; SS Construction 
  

4  MBBR Package   100 m3/h     

   

Aerobic MBBR 2 

 

100 m3 Glass Fussed CS Construction; 45% Media Fill 
  

   

Anoxic MBBR 1 

 

100 m3 Glass Fussed CS Construction; 45% Media Fill 
  

   

Biofilm Media set 
  

1 
   

135 m3 

 
 

SSA 930 m2/m3 from Suez 
  

   

Anoxic Mixer 
  

2 
    

Submersible Mechanical Mixer 
  

   

Aeration Blower 
  

3 
  

300 Nm3/h 
   

Two Duty One Standby 
  

   

H3PO4 Injection System 1 1 LPH 

 

With Two Metering Pumps; One Duty One 
Standby  

   

Methanol System 1 10 LPH 

 

With Two Metering Pumps; One Duty One 
Standby 

5 DAF Package       

   DAF System  1 5 m3/h   Coated CS Construction  

   

Polymer Make Down 1 5 LPH 

 

With Two Metering Pumps; One Duty One 
Standby 

6 GAC Package      

   GAC Feed/Back Wash Pump  2  5 m3/h   One Duty One Standby  
   GAC Filter  2 5 m3/h   Lead-Lage; 304 SS Construction  

7 
  

Caustic Tank 
  

1 
   

8 m3 

 
 

CS Construction 
  

015



 10/25 

8 
  

Methanol Tank 
  

1 
   

6 m3 

 
 

304 SS Construction 
  

9 
  

GAC Feed Tank 
  

1 
   

10 m3 

 
 

PE Construction 
  

10 NaOH Injection Skid 1 25 LPH 

 

With Two Metering Pumps; One Duty One 
Standby 

11 H2SO4 Injection Skid  1 10 LPH 

 

With Two Metering Pumps; One Duty One 
Standby 

12 PACL Injection Skid 1 10 LPH 
  

With Two Metering Pumps; One Duty One 
Standby 

 

Table 4: Major Treatment Facility List 

      Quantity Size (m)   Description 

1 Feed Pump Station 1 D 1.8 X 4.0 H 

 

Prefabricated HDPE Underground Pump Station with Two 
Pumps 

2 Treatment Building 1 18 X 9 X 12 H   With a 6 X 9 X 4 H Mezzanine 

 

3.1.6 Risks and Uncertainties 
Stand-alone landfill leachate treatment is considered technically challenging by treatment professionals due to the presence 
of a wide range of contaminants at potentially high concentrations. This, combined with fluctuating leachate characteristics 
at the same landfill, and differences in leachate quality from one landfill to another further complicates the development of 
the treatment process using simple data extrapolation. This is the reason that on-site pilot studies are often conducted for 
landfill leachate treatment projects before full-scale engineering and construction take place. For the RFW Phase II 
development, the lack of site-specific data, and the lack of established treatment objectives bring an even higher degree of 
uncertainty and potential risk to the project. 

There are also risks and uncertainties brought about by changing regulatory requirements. If treatment objectives change, 
or new contaminants of concern emerge, treatment systems may require redesign and expansion, including new permitting.   

As a result of the above, the proposed treatment process and the associated cost estimate herein should only be seen as 
preliminary for information purposes, and subject to further development. 

3.1.7 Further Investigations 
To further examine the feasibility of on-site leachate treatment options for the RWF Phase II development, discharge 
objectives need to be established in consultation with the MECP. This would require an EIA and possibly 
hydrology/hydrogeology investigations, although the fact that the suggested surface water receivers would be the kettle 
ponds which are not directly hydrologically connected to each other, or the ultimate receiving surface water system would 
presumably assist in developing achievable discharge criteria. 

While obtaining actual leachate quality strengths for treatment would be advisable for use in developing realistic and cost-
effective leachate management strategies, it is acknowledged that initial leachate quality is often diluted from precipitation 
falling on areas of the cell that have not received waste filling, and the waste initially degrades under aerobic, rather than 
anaerobic conditions, creating different parameter strengths and ranges. Notwithstanding this, collection of actual leachate 
quality data to develop an early period database is recommended.  

016



 11/25 

Once estimates of anticipated leachate characteristics have been refined, clear definition of the treatment objectives and a 
subsequent on-site pilot study would be desirable to validate the treatment process if on-site treatment is preferred over 
off-site disposal for leachate management. 

3.2 Alternative 2 – Off-site Leachate Disposal – Force 
Main Leachate Disposal 

The preliminary design for this option includes an on-site pump station and a 100mm diameter HDPE DR17 force main 
(estimated to be 9,383 m in length). The pumping station would be equipped with two submersible pumps (one duty pump 
and one standby pump). The pumps, piping and fittings would be stainless steel. It is estimated that four air valve chambers 
and three pigging stations would be required along the length of the force main, between the RWF Phase II site and the 
sewage lift station on the south bank of the South Saugeen River near Murphy Street. The first pigging station would be 
located at the landfill, with a launching manifold only. The second station would be in the middle of the force main, with 
launching and receiving manifolds. The third station would be located near Murphy Street, before tie-in to the existing pump 
station. 

It is assumed that the County would prefer and/or be required to utilize a forcemain that incorporated a leak detection 
system. 

3.3 Alternative 3 – Off-site Leachate Disposal – Leachate 
Trucking 

The leachate trucking option requires a pump station to be built to fill tanker trucks. The required pumps will be much smaller 
in terms of the horsepower compared with that for the force main option and were estimated to be 2.2 kW. Other than pump 
sizing, the pump station itself is assumed to follow the same design.  

Depending on flow rates and the ability to fill trucks within an adequate time period, the County may need to invest in above 
ground storage tanks with heat tracers to prevent freezing or below ground storage tanks. For the purpose of a costing 
comparison, it is assumed that these will be required. 

Other issues typically associated with trucking of leachate are the risks of spills, noise and/or disturbance along the trucking 
route, and the fact that limited operators have been identified in the vicinity, which could result in costing issues if they 
should cease operations. 